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FCC IDENTIFIER: KBCIX260PNL3AC775
Model(s): IX260PNL3AC775

FCC Rule Part(s): FCC 47 CFR §24(E), §22(H), §2

IC Rule Part(s):
Test Procedure(s):

FCC Device Classification:

IC Device Classification:

Device Description:

RSS-133 Issue 2, RSS-132 Issue 1 (Provisional)

FCC 47 CFR §24(E), §22(H), §2

IC RSS-133 Issue 2, IC RSS-132 Issue 1 (Provisional)

ANSI TIA/EIA-603-A-2002

PCS Licensed Transmitter (PCB)

2 GHz Personal Communication Services (RSS-133)

800 MHz Cellular Telephones Employing New Technologies (RSS-132)

Rugged Laptop PC with Sierra Wireless AirCard 775 Dual-Band GSM GPRS/EDGE PCMCIA Modem

(co-located with Senao NL-3054MP 802.11b/g WLAN and Internal Dual Surface-Mount Antenna)
with External Swivel Dipole Antenna, Vehicle-Mount Antenna, & Vehicle Cradle

Tx Frequency Range(s): 1850.2 - 1909.8 MHz (PCS GSM)
824.2 - 848.8 MHz (Cellular GSM)
Rx Frequency Range(s): 1930.2 - 1990.8 MHz (PCS GSM)

869.2 - 894.8 MHz (Cellular GSM)

0.936 Watts (29.71 dBm) EIRP - PCS GSM (ltronix Swivel Dipole Antenna)
2.54 Watts (34.05 dBm) ERP - Cellular GSM (ltronix Swivel Dipole Antenna)
0.261 Watts (24.17 dBm) EIRP - PCS GSM (MaxRad Vehicle-Mount Antenna)
0.512 Watts (27.09 dBm) ERP - Cellular GSM (MaxRad Vehicle-Mount Antenna)
Max. Conducted Power Measured:  28.9 dBm Peak (PCS GSM) / 32.0 dBm Peak (Cellular GSM)

Max. No. of Time Slots Tested: 4 (Class 12)

Source-Based Time-Av. Duty Cycle: 50 %

Source-Based Time-Av. Cond. Pwr: 25.9 dBm Peak (PCS GSM) / 29.0 dBm Peak (Cellular GSM)

Modulation(s) Tested: GMSK

Emission Designator(s): 238KGXW, 242KGXW, 240KG7W, 242KG7W

Frequency Tolerance(s): 2.5 PPM (PCS GSM)

2.5 PPM (Cellular GSM)

Itronix 1X260+ External Swivel Dipole (Dual-Band GSM)

MaxRad 3 dBi Gain Vehicle-Mount P/N: WMLPVDB800/1900 (Dual-Band GSM)
11.1 V Lithium-ion Battery, 6.0 Ah (Model: A2121-2)

12 V Vehicle Battery (for Vehicle Cradle)

Max. ERP/EIRP Measured:

Antenna Type(s) Tested:

Power Source(s) Tested:

This mobile device has demonstrated compliance with the applicable technical standards as indicated in the measurement report and was
tested in accordance with the measurement procedures specified in FCC 47 CFR §24(E), §22(H), §2; Industry Canada RSS-133 Issue 2,
RSS-132 Issue 1 (Provisional); and ANSI TIA/EIA-603-A-2002.

| attest to the accuracy of data. All measurements reported herein were performed by me or were made under my supervision and are
correct to the best of my knowledge and belief. | assume full responsibility for the completeness of these measurements and vouch for
the qualifications of all persons taking them.

This test report shall not be reproduced partially, or in full, without the prior written approval of Celltech Labs Inc. The results and statements contained in this report
pertain only to the device(s) evaluated.

LA o

Russell Pipe
Senior Compliance Technologist
Celltech Labs Inc.

Duane M. Friesen
EMC Manager
Celltech Labs Inc.
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Test Report S/N:
Test Date(s):
Test Type:

100504KBC-T563-E24G
August 30 - September 09, 2004
FCC Parts 22 & 24 EMC Measurements

FCC PART 24(E) & 22(H) EMC MEASUREMENT REPORT

1.1 SCOPE

This report describes the measurements made and results collected during the Electromagnetic emissions testing of the Itronix
Corporation 1X260+ Rugged Laptop PC incorporating the internal Sierra Wireless AirCard 775 Dual-Band PCS/Cellular GSM
GPRS/EDGE PCMCIA Modem with external swivel dipole antenna, vehicle-mount antenna, and vehicle cradle. The X260+
also contains co-located internal Senao NL-3054MP 802.11b/g 2.4 GHz DSSS WLAN Mini-PCl Card and RangeStar internal
dual surface-mount antenna). The measurement results were applied against the EMC requirements and limits outlined in the
technical rules and regulations set forth in the Federal Communication Commission Code of Federal Regulations Title 47 Parts

24(E), 22(H), and 2.

2.1 GENERAL INFORMATION & DEVICE DESCRIPTION

APPLICANT ITRONIX CORPORATION 801 South Stevens Street, Spokane, WA 99204
FCC IDENTIFIER KBCIX260PNL3AC775
Model(s) IX260PNL3AC775
ZZGEG4112279810 Production Unit IX260+ Laptop PC
Serial No.
X04060400690004 Production Unit AirCard 775 PCMCIA Modem
Devi Rugged Laptop PC with Sierra Wireless AirCard 775 Dual-Band GSM GPRS/EDGE PCMCIA Modem
evice Type

utilizing an External Swivel Dipole Antenna, MaxRad Vehicle-Mount Antenna, & Vehicle Cradle

Co-located Transmitter(s)

Senao NL-3054MP 802.11b/g WLAN Mini-PCI Card with Internal RangeStar Dual Surface-Mount Antenna

Co-located Transmit

Single Transmit Only (GSM & WLAN co-located transmitters do not transmit simultaneously)

FCC Rule Part(s)

§24(E) §22(H) §2

IC Rule Part(s)

RSS-133 Issue 2 RSS-132 Issue 1 (Provisional)

FCC Classification

PCS Licensed Transmitter (PCB)

IC Classification

2 GHz Personal Communication Services (RSS-133)

800 MHz Cellular Telephones Employing New Technologies (RSS-132)

Tx Frequency Range(s)

1850.2 - 1909.8 MHz GSM GPRS/EDGE PCS Band

824.2 - 848.8 MHz GSM GPRS/EDGE Cellular Band

1930.2 - 1990.8 MHz GSM GPRS/EDGE PCS Band

Rx Frequency Range(s)

869.2 - 894.8 MHz

GSM GPRS/EDGE

Cellular Band

Antenna Type(s) Tested

Max. RF Conducted
Output Power Tested

Operating Band(s) Description Max. RF Output Power Measured (EIRP/ERP) Length
Dual-Band Egmr;?' 0.936 w 29.71 dBm | EIRP PCS -
GSM/GPRS/EDGE Dipole 2.54 W | 3405 dBm | ERP | Cellular
Dual-Band 3 dBi-Gain 0.261 W 2417 dBm EIRP PCS .
GSM/GPRS/EDGE | Vehicle-Mount | o> | w | 2700 e e p—
28.9 dBm Peak PCS GSM Source-Based Time-Averaged Conducted Power: 25.9 dBm Peak
32.0 dBm Peak Cellular GSM Source-Based Time-Averaged Conducted Power: 29.0 dBm Peak

Operating Mode(s) Tested

GSM GPRS/EDGE

4 Time Slots (Class 12) |

50% Duty Cycle (Source-Based Time-Averaged)

Modulation Type(s) Tested

GMSK

Emission Designator(s)

238KGXW, 242KGXW, 240KG7W, 242KG7W

Frequency Tolerance

2.5 PPM (PCS GSM) | 2.5 PPM (Cellular GSM)

Lithium-ion Battery 11.1V, 6.0 Ah Model: A2121-2
Power Source(s) Tested
Vehicle Battery 12V (For Vehicle Cradle)
Applicant: | Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) }ﬁiITRONIx

2004 Celltech Labs Inc.
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Test Report S/N: 100504KBC-T563-E24G

cel "'QCh Test Date(s): August 30 - September 09, 2004
FCC Parts 22 & 24 EMC Measurements

Testing and Engineering Services Lak TeSt Type:

FCC PART 24(E) & 22(H) EMC MEASUREMENT REPORT (Continued)

3.1 TEST EQUIPMENT LIST

Equipment Type Model Serial No. Calibration Due Date
HP Signal Generator 8648D (9kHz-4.0GHz) 3847A00611 April 2005
Rohde & Schwarz Signal Generator SMR 20 (10MHz-40GHz) 100104 April 2005
Gigatronics Power Meter 8651A 8650137 April 2005
Gigatronics Power Meter 8652A 1835267 April 2005
Gigatronics Power Sensor 80701A (0.05-18GHz) 1833535 April 2005
Gigatronics Power Sensor 80701A (0.05-18GHz) 1833542 April 2005
Gigatronics Power Sensor 80701A (0.05-18GHz) 1834350 April 2005
Amplifier Research Power Amp. 581G4 (5W, 800MHz-4.2GHz) 26235 N/A
Amplifier Research Power Amp. 10W1000C (0.5-1 GHz) 27887 N/A
Microwave System Amplifier HP 83017A (0.5-26.5GHz) 3123A00587 N/A
Network Analyzer HP 8753E (30kHz-3GHz) US38433013 April 2005
Frequency Counter HP 53181A (3GHz) 3736A05175 April 2005
DC Power Supply HP E3611A KR83015294 N/A
Multi-Device Controller EMCO 2090 9912-1484 N/A
Mini Mast EMCO 2075 0001-2277 N/A
Turntable EMCO 2080-1.2/1.5 0002-1002 N/A

ETS 3115 (1-18GHz)

Double Ridged Horn Antenna TX Substitution Antenna (Horn SN6267) 6267 Oct 2004
Double Ridged Horn Antenna ETS 3115 (1-18GHz) 6276 Oct 2004
Standard Gain Horn Antenna X Substiiin are0-09 (3160-09) 9810-1123 N/A
Standard Gain Horn Antenna ETS 3160-09 1263 N/A
Bilog Antenna Schaffner CBL6111A 1607 Jan 2005
Roberts Dipole Antenna x Substitut%ﬂ\g{e?a‘; ® 31210) 0003-1494 Dec 2004
Roberts Dipole Antenna 3121C-DB4 0003-1498 Dec 2004
Spectrum Analyzer HP 8594E 3543A02721 April 2005
Spectrum Analyzer HP E4408B US39240170 Dec 2004
Shielded Screen Room Lindgren R.F. 18W-2/2-0 16297 N/A
Environmental Chamber ESPEC ECT-2 (Temperature/Humidity) 0510154-B Feb 2005
Directional Coupler Amplifier Research DC7154 (0.8-4.2 GHz) 26197 N/A
Directional Coupler Pasternack PE2214-20 00078 N/A
High Pass Filter Microwave Circuits HIG318G1 0001DC0020 N/A
High Pass Filter Microwave Circuits H02G18G1 0001DC0020 N/A
30 dB Attenuator Pasternack PE7019-30 00065 N/A
Applicant: Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) fc_ﬁmm'

2004 Celltech Labs Inc. This document is not to be reproduced in whole or in part without the written permission of Celltech Labs Inc. 4 0f 19




Test Report S/N:
Test Date(s):
Test Type:

100504KBC-T563-E24G
August 30 - September 09, 2004
FCC Parts 22 & 24 EMC Measurements

(Celltech

Testing and Engineering Services Lak

APPENDIX A - RF OUTPUT POWER MEASUREMENT - §2.1046

A.1. MEASUREMENT PROCEDURE

The peak conducted power levels for PCS and cellular bands were measured at the Sierra Wireless AirCard 775 PCMCIA
Modem antenna connector port using a Gigatronics 8652A Universal Power Meter in burst average power mode. An offset
was entered into the power meter to correct for the losses of the attenuator and cable installed between the transmitter output
port and the power sensor input. The Sierra Wireless AC775 test software was used to set the DUT to transmit at a maximum
rated power and data rate as defined by the manufacturer. All subsequent tests were performed using the same power
measurement procedures.

A.2. MEASUREMENT DATA

RF CONDUCTED OUTPUT POWER MEASUREMENTS
(measured at the AirCard 775 PCMCIA Modem Antenna Port)
Frequency Channel Peak Power Frequency Channel Peak Power
(MHz) No. (dBm) (MHz) No. (dBm)
824.2 128 31.9 1850.2 512 28.9
836.6 190 31.9 1880.0 661 28.9
848.8 251 32.0 1909.8 810 28.9
Applicant: Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) ?ITRONIX

2004 Celltech Labs Inc. This document is not to be reproduced in whole or in part without the written permission of Celltech Labs Inc. 50f 19
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APPENDIX B - EFFECTIVE ISOTROPIC RADIATED POWER OUTPUT - §24.232(b)

B.1. MEASUREMENT PROCEDURE

EIRP measurements were made on a 3-meter open area test site using the Signal Substitution Method in accordance with
ANSI TIA/EIA-603-A-2002. The Sierra Wireless AirCard 775 test software installed in the IX260+ Laptop PC was used to set
the DUT to transmit at a maximum rated power and data rate, as defined by the manufacturer. The DUT was placed on a
turntable 3 meters from the receive antenna. For the swivel dipole evaluation, the DUT was placed on a Styrofoam support at
the center of the turntable, 1 meter above the ground plane. For the vehicle-mount antenna evaluation, the antenna was fixed
on a 50 cm x 50 cm ground plane placed on a Styrofoam support, at a distance of 3 meters from the receive antenna, and
connected to the transmitter via a 17-foot LMR-195 cable representing a typical vehicle-mount installation. The X260+
Laptop PC was installed in the vehicle cradle placed on the turntable below the 50 cm x 50 cm ground plane. The maximum
field intensity was determined by rotating the DUT approximately 360 degrees and changing the height of the receive antenna
from 1 to 4 meters. Once the maximum emission was found, the spectrum analyzer was set to peak hold and the uncorrected
emission value recorded for each of the low, mid and high channels tested. The DUT was then substituted with a horn
antenna. A signal, simulating the DUT emission was generated, amplified, and fed through a directional coupler to the
substitution antenna. The height and direction of the receive antenna as well as the direction of the substitution horn was
adjusted for a maximum received signal. The power applied to the horn was then adjusted to give the same field strength
reading as previously recorded for the DUT and the power at the forward coupler port recorded. The substitution antenna was
then replaced with a calibrated power sensor, the forward coupler port power level confirmed and the power applied to the
horn antenna recorded. The EIRP level was determined by correcting the applied feed point power with the addition of the
horn gain.

(See next page for measurement data)

B.2. MEASUREMENT SETUP

Spectrum
Analyzer

Test

- —

i f —————— 3Meters —————————
W Device Under

Turntable 1 Meter

i L] i

k Cu— 0

Figure 1. Radiated Power Measurement Test Setup Diagram

Applicant: Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) SITRONIX
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Test Type:

FCC Parts 22 & 24 EMC Measurements

EFFECTIVE ISOTROPIC RADIATED POWER OUTPUT - §24.232(b) (Continued)

B.3. MEASUREMENT DATA

Project Number: 072804-540akBC Standard: FCC24.232b
ceIIiECh Company: Itromix Test Start Date: 8-Sep-04
o g i Product: X260+ with ACTTS Test End Date: 9-Sep-04
Swivel Dipole Antenna Carrier Power Levels
Substituted
=z 8§ ) — Power
5| 3 SUEEIeN £ Frequency Coieid S Sl Appliedto |Antenna Gain Carrier EIRP Level EIRP Limit Margin | Pass/Falil
S | & |Antenna Type = Field Strength Level
oA = Antenna
S {uncorrected)
m WHz dBuv/m dBuY dBm dBi dBm Wyatts dEm Watts dB
H 3 |Horn SNG267 512 1850.20 13075 98.80 2200 655 2855 0717 330 200 445 PASS
H 3 |Horn SNG267 661 1880.00 130.99 9890 2262 658 2920 0.832 330 200 381 PASS
H 3 |Horn SNG267 810 180930 131.05 98.80 2310 661 29.71 0.936 330 200 330 PASS
Y 3 |Horn SNE267 512 1850.20 125.35 9340 17.83 655 2438 0.274 330 200 863 PASS
Y 3 |Horn SNE267 661 1880.00 12519 9310 17.32 558 23490 0245 3a3m 200 9.1 PASS
Y 3 |Horn SNE267 810 190980 124.95 92.70 16.87 661 2348 0223 3a3m 200 953 PASS
MNote:
Horn Antenna used for substitution
Formulae
EIRP Level (dBm) = Power applied to Antenna {dBm) + Antenna Gain (dBi)
Margin {dB) = Limit (dBm) - Level (dBm)
Project Number: 072804-540aKBC Standard: FCC24232b
cel“eCh Company: Itronix Test Start Date: 3-Sep-04
b Product: X260+ with ACTTS Test End Date: 9-Sep-04
Mobile Antenna Carrier Power Levels
Substituted
=] 3 — Power
& | § | Substimon | g Frequency | -ormected | SASINEl ook |Antenna Gain|  Carrier ERP Lavel EIRP Limit Margin | PassiFail
=] o | Antenna Type = Field Strength Level
o5 = Antenna
O {uncorrected)
m WHz dBuv/m dBuYy dEm dBi dBm Watts dBm Watts dB
H 3 |Hom SNE267 512 185020 119.05 87.10 1017 555 1672 0.047 3ABm 2.00 16.29 PASS
H 3 |Hom SNE267 661 1880.00 116.09 84.00 T4 558 1432 0.027 3ABm 2.00 1889 PASS
H 3 |Horm SNE267 810 1909.80 116.95 84.70 3.95 661 1556 0.036 33.01 200 1745 PASS
W 3 |Horn SNE267 512 1850.20 12505 93.10 1762 6.55 2417 0.261 233.01 200 8.84 PASS
W 3 |Hom SNB267 661 1880.00 12350 91.50 1559 658 2217 0.165 330 200 10.84 PASS
W 3 |Hom SNB267 810 1809.30 12445 9220 16.34 661 2295 0197 330 200 10.06 PASS
MNote:
Horn Antenna used for substitution
Formulae:
EIRP Level (dBm) = Power applied to Antenna (dBm) + Antenna Gain (dBi)
Margin (dBj = Limit {dBm) - Level {dBm)
Applicant: Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) SITRONIX
2004 Celltech Labs Inc. This document is not to be reproduced in whole or in part without the written permission of Celltech Labs Inc. 7 of 19
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APPENDIX C - EFFECTIVE RADIATED POWER OUTPUT - §22.913

C.1. MEASUREMENT PROCEDURE

ERP measurements were made on a 3-meter open area test site using the Signal Substitution Method in accordance with
ANSI TIA/EIA-603-A-2002. The Sierra Wireless AirCard 775 test software installed in the IX260+ Laptop PC was used to set
the DUT to transmit at a maximum rated power and data rate, as defined by the manufacturer. The DUT was placed on a
turntable 3 meters from the receive antenna. For the swivel dipole evaluation, the DUT was placed on a Styrofoam support at
the center of the turntable, 1 meter above the ground plane. For the vehicle-mount antenna evaluation, the antenna was fixed
on a 50 cm x 50 cm ground plane placed on a Styrofoam support, at a distance of 3 meters from the receive antenna, and
connected to the transmitter via a 17-foot LMR-195 cable representing a typical vehicle-mount installation. The X260+
Laptop PC was installed in the vehicle cradle placed on the turntable below the 50 cm x 50 cm ground plane. The maximum
field intensity was determined by rotating the DUT approximately 360 degrees and changing the height of the receive antenna
from 1 to 4 meters. Once the maximum emission was found, the spectrum analyzer was set to peak hold and the uncorrected
emission value recorded for each of the low, mid and high channels tested. The DUT was then substituted with a dipole
antenna. A signal, simulating the DUT emission was generated, amplified, and fed through a directional coupler to the
substitution antenna. The height and direction of the receive antenna as well as the direction of the substitution dipole was
adjusted for a maximum received signal. The power applied to the dipole was then adjusted to give the same field strength
reading as previously recorded for the DUT and the power at the forward coupler port recorded. The substitution antenna was
then replaced with a calibrated power sensor, the forward coupler port power level confirmed and the power applied to the
dipole antenna recorded. The ERP level was determined by correcting the applied feed point power with the addition of the
dipole gain.

(See next page for measurement data)

C.2. MEASUREMENT SETUP

Spectrum
Analyzer

i I 3 Meters 47
W Device Under 1

Test

Turntable 1 Meter

: Cm— 0

Figure 2. Radiated Power Measurement Test Setup Diagram

Applicant: Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) SITRONIX
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Test Type:

FCC Parts 22 & 24 EMC Measurements

EFFECTIVE RADIATED POWER OUTPUT - §22.913 (Continued)

C.3. MEASUREMENT DATA

Project Number: 072804-540aKBC Standard: FCC22913
Catmmam: iy Tect Start Nate- o Sen A
Company: ttronix Test Start Date: §-Sep-04
Product: X260+ with ACTTS Test End Date: 9-Sep-04
Swivel Dipole Antenna Carrier Power Levels
= | 3 | Substitution = — Séufgltu:z? Power
W E Antenna S Frequency . g Applied to | Antenna Gain Carrier ERP Level ERF Limit Margin | Pass/Fail
g2l e Type = Field Strength Level Anterna
=] 5 {uncorrected)
MWHz dBuv/m dBuV dBm dBi dBm Watts dBm Watts dB
H 3 | BL3121C 128 §24 20 126.05 100.90 3490 129 3405 254 3845 7.00 440 PASS
H 3 | B_3121C 190 836.60 12628 100.80 3472 144 3402 252 3845 7.00 443 PASS
H 3 | BL3121C 251 84880 126.29 100.70 3450 159 3394 248 3845 7.00 451 PASS
N 3 | B_3121C 128 82420 12385 98.70 3295 1.29 3210 162 3845 7.00 635 PASS
Y 3 | BL3121C 190 §36.60 12438 93.90 3257 144 3187 154 3845 7.00 658 PASS
N 3 | B_3121C 251 843.80 12399 9340 3262 1.59 3207 1.61 3845 7.00 638 PASS
MNote
Dipole Antenna used for substitution
Formulae:
ERP Level (dBm) = Power applied to Antenna (dBm;) + Antenna Gain (dBi)- 2.14
Wargin (dB) = Limit {dBm) - Lewvel (dBm)
Project Number: 072804-540aKBC Standard: FCC22.913
ceIHeCh Company: ltronix Test Start Date: 8-Sep-04
g kg st Product: X260+ with ACTTS Test End Date: 9-Sep-04
Mobile Antenna Carrier Power Levels
Substituted
= | 3 ) = ] Power
5| § Substiuion 2 Fraauency Corrected SA Signal Appliedto |Antenna Gain Carrier ERP Level ERF Limit Margin | Pass/Fail
S | @ |Antenna Type = Field Strength Level
o5 b Antenna
o (uncorrected)
MWHz dBuv/m dBuV dBm dBi dBm Watts dBm Watts dB
H 3 B 3121C 128 §24.20 114.25 89.10 19.02 129 1817 0.066 3845 7.00 2038 PASS
H 3 B 3121C 190 838,60 114.98 89.50 1954 144 1884 0077 3845 7.00 19.81 PASS
H 3 B_3121C 251 84880 113.99 8840 1599 159 1844 0.070 3845 7.00 2001 PASS
W 3 B_3121C 128 824 20 119.05 93.90 2749 129 26.64 0461 3845 7.00 1181 PASS
W 3 B_3121C 190 83660 12028 94.80 2779 144 27.09 0512 3845 7.00 11.36 PASS
W 3 B_3121C 251 84880 11949 93.90 26.87 159 2632 0428 3845 7.00 1213 PASS
Note
Dipole Antenna used for substitution
Formulae
ERFP Level (dBm) = Power applied to Antenna (dBm) + Antenna Gain (dBi) - 2 14
Margin {dB} = Limit (dBm} - Level {dBm)
Applicant: Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) SITRONIX
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APPENDIX D - FIELD STRENGTH OF SPURIOUS RADIATION - §24.238, 22.917

D.1. MEASUREMENT PROCEDURE

EIRP measurements were made on a 3-meter open area test site using the Signal Substitution Method in accordance with
ANSI TIA/EIA-603-A-2002. The Sierra Wireless AirCard 775 test software installed in the 1X260+ Laptop PC was used to set
the DUT to transmit at a maximum rated power and data rate, as defined by the manufacturer. The DUT was placed on a
turntable 3 meters from the receive antenna. For the swivel dipole evaluation, the DUT was placed on a Styrofoam support at
the center of the turntable, 1 meter above the ground plane. For the vehicle-mount antenna evaluation, the antenna was fixed
on a 50 cm x 50 cm ground plane placed on a Styrofoam support, at a distance of 3 meters from the receive antenna, and
connected to the transmitter via a 17-foot LMR-195 cable representing a typical vehicle-mount installation. The X260+
Laptop PC was installed in the vehicle cradle placed on the turntable below the 50 cm x 50 cm ground plane. A frequency
band from just above the highest transmitted frequency to just above the 10" harmonic of the highest transmitted frequency
was divided into smaller bands corresponding to measurement equipment setups and capabilities. The measurement
equipment including carrier blocking filters, was optimized for maximum sensitivity for each band while ensuring no saturation
occurred in any gain stages that may be present. It was also necessary to measure the bands above 10 GHz at a distance of
1 meter versus the 3-meter measurement distance used for the lower bands. The applicable bands were chosen from: 800
MHz to 1 GHz, 1 GHz to 5 GHz, 5 GHz to 10 GHz, 10 GHz to 18 GHz and 18 GHz to 20 GHz. The maximum field intensity in
each of these bands were determined by rotating the DUT approximately 360 degrees and changing the height of the receive
antenna from 1 to 4 meters while maintaining the spectrum analyzer trace in max hold. The stored trace was then evaluated
to determine any significant emissions that should be evaluated by substitution. The frequency and uncorrected field strength
level for each significant emission was recorded. To describe the noise floor, the maximum level associated with a number of
frequencies within the band were also recorded. The DUT was then substituted with a transmit antenna. A signal simulating
the DUT emission was generated for each of the signals recorded; it was amplified and fed through a directional coupler to
the substitution antenna. The height and direction of the receive antenna as well as the direction of the substitution horn was
adjusted for a maximum received signal. The power applied to the transmit antenna was then adjusted to give the same field
strength reading as previously recorded for the DUT and the power at the forward coupler port recorded. The substitution
antenna was then replaced with a calibrated power sensor, the forward coupler port power level confirmed and the power
applied to the horn antenna recorded. The radiated power level was determined by correcting the applied feed point power
with the addition of the antenna gain.

D.2. MEASUREMENT SETUP

Spectrum
Analyzer

i ) I ——— 1 Meter or 3 Meters ————
V Device Under

Test

S

Turntable 1 Meter

(] i

: C— 0 0

Figure 3. Radiated Spurious Measurement Test Setup Diagram
(3 Meters for Frequencies < 10 GHz - 1 Meter for Frequencies > 10 GHz)

Applicant: Itronix Corporation Model: IX260PNL3AC775 | FCC ID: KBCIX260PNL3AC775
Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g) SITRONIX
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Celltech

Testing and Engineering Services Lak

Test Report S/N:

100504KBC-T563-E24G

Test Date(s):

August 30 - September 09, 2004

Test Type: | FCC Parts 22 & 24 EMC Measurements

FIELD STRENGTH OF SPURIOUS RADIATION - §24.238 (Continued)

D.3. MEASUREMENT DATA - PCS Band

Project Number: 072504-540aKBC Standard: FCC24 238
celhECh Company: Itronix Test Start Date: 30-Aug-04
Tl Product: X260+ with ACTT5 Test End Date: 8-Sep-04
Swivel Dipole Antenna Spurious Emissions
=| & : _ Substituted Bramar :
g g Asn?:er?;u}F‘;ge % Frequency Figgnsetrcelzigth SALE\Lglﬂal Aﬁ,ﬂzﬁ;‘j Antenna Gain E%FTSLE;I;;Z\ EIRF Limnit Margin PassiFail
&) {uncorrected)
m hHz. dBuvim dBuy dBm dBi dBm dBrm* dB

H 3 |Hom SNG267| 512 1072.00 6945 4050 -35.76 4.06 -31.70 -13.00 18.70 PASS
H 3 |Hom SME267 512 3702.00 5661 54 50 4177 8.06 -33.71 -13.00 20.71 PASS
H 3 |Hom SME267 512 7402.00 5307 4370 -51.88 8.8 -42.90 -13.00 29.90 PASS
H 3 |Hom SNE267 512 9252.00 5412 4210 -51.19 9.05 -42.14 -13.00 29.14 PASS
H 1 |Hom SME267| 512 17992.00 67.54 4570 -41.33 7.84 -33.39 -13.00 2039 PASS
H 1 3160-09 512 19882 .00 6152 4590 -38.54 1595 -22.59 -13.00 959 PASS
v 3 |Hom SNG267| 512 1950.00 66.13 3370 -42.68 665 -36.03 -13.00 23.03 PASS
W 3 |Hom SME267 512 2420.00 6107 6410 -32.13 T62 -24.50 -13.00 11.50 PASS
Y 3 |Hom SME267 512 3702.00 5941 5730 -38.73 8.06 -3067 -13.00 17 67 PASS
v 3 |Hom SNE267 512 7402.00 5427 4490 -50.36 898 -41.38 -13.00 28.38 PASS
W 3 |Hom SNE267| 512 9252.00 55.72 4370 -48.02 9.05 -38.96 -13.00 2596 PASS
v 1 |Horn SMB267 512 17976.00 67.19 4550 -39.24 8.01 -3123 -13.00 18.23 PASS
W 1 3160-09 512 19706 .00 60 63 4530 -39.36 1588 -2348 -13.00 1048 PASS
H 3 |Hom SNE267 661 1999 00 6638 3370 -42.89 670 -36.19 -13.00 23.19 PASS
H 3 |Hom SNE267 661 3762.00 5947 5720 -38.79 8.05 -30.74 -13.00 17.74 PASS
H 3 |Hom SME267 661 3762.00 5947 5720 -38.20 8.05 -30.15 -13.00 17.15 PASS
H 3 |Hom SME267 661 7522.00 5276 43.10 -47.21 882 -38.29 -13.00 2529 PASS
H 3 |Hom SNE267 661 9400.00 5377 4170 -44.32 920 -35.12 -13.00 2212 PASS
H 1 |Homn SME267| 661 17992.00 67.54 4570 -41.33 7.84 -33.39 -13.00 2039 PASS
H 1 3160-09 661 19882 .00 6152 4590 -38.54 1595 -22.59 -13.00 959 PASS
W 3 |Hom SME267 661 1851.00 64 80 3290 4418 655 -3763 -13.00 24 63 PASS
W 3 |Hom SMNE6267 661 2462.00 64 83 6770 -25.05 772 -2033 -13.00 733 PASS
W 3 |Hom SNG267| 661 3762.00 58.37 56.10 -39.64 §.05 -31.59 -13.00 18.59 PASS
v 3 |Hom SNE267 661 752200 5276 43.10 -52.08 892 -43.16 -13.00 30.16 PASS
W 3 |Hom SNG267| 661 9402.00 5257 4050 -48.69 9.20 -39.48 -13.00 26 48 PASS
v 1 |Horn SM6267 661 17976.00 67.19 4550 -39.24 8.01 -3123 -13.00 18.23 PASS
W 1 3160-09 561 19706.00 60.68 4530 -29.36 15.88 -2348 -13.00 10 48 PASS
H 3 |Hom SME267 810 1991.00 6674 3410 -43.06 669 -36.37 -13.00 2337 PASS
H 3 |Hom SNE267 810 3820.00 7336 7090 -24.23 8.04 -16.19 -13.00 319 PASS
H 3 |Hom SNE267| 810 5730.00 67.34 50.90 -31.01 5.88 -22.13 -13.00 9.13 PASS
H 3 |Hom SNB6267 810 7635.00 5249 4270 -51.24 9.01 -42.23 -13.00 2923 PASS
H 3 |Hom SME267 810 9550.00 54 01 4190 -45.99 9.36 -3663 -13.00 2363 PASS
H 1 |Horn SMB267 810 17992.00 67 .54 4570 -41.33 7.84 -33.39 -13.00 20.29 PASS
H 1 3160-09 810 19882 .00 6152 4590 -38.54 15.95 -22.59 -13.00 959 PASS
W 3 |Hom SNE267| 810 1129.00 69.93 40.80 -37.28 435 -32.94 -13.00 1994 PASS
v 3 |Hom SNG267] 810 3520.00 6566 53.20 -32.39 5.04 -24.36 -13.00 1136 PASS
v 3 |Hom SNE267 810 5730.00 54 34 4790 -45.63 888 -36.75 -13.00 2375 PASS
W 3 |Hom SMNE6267 810 763500 53 649 4390 5144 9.01 -42.43 -13.00 2943 PASS
Y 3 |Hom SME267 810 9550.00 5361 41.50 -43.99 9.36 -39.63 -13.00 26.63 PASS
v 1 |Horn SM6267 810 17976.00 67.19 4550 -39.24 8.01 -3123 -13.00 18.23 PASS
W 1 3160-09 810 19706.00 60.68 4530 -29.36 15.88 -2348 -13.00 10 48 PASS

Note:

Formulae

Horn Antenna used for substitution
All applicable frequency ranges were investigated up to the carrier tenth harmonic and any significant emissions or naise floor level reported for each range

Limit = 43 + 10%log(Fundamental Power Level, in wiatts) below the Fundamental peak power gives -13 dBm
EIRP Level (dBm) = Power applied to Antenna (dBm) + Antenna Gain (dBi)
Margin (dB) = Limit (dBrm) - Level {dBm)

Applicant: Itronix Corporation

Model:

IX260PNL3AC775

| Fccip:

KBCIX260PNL3AC775

Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g)

Z2ITRONIX
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Celltech

Testing and Engineering Services Lak

Test Report S/N:

100504KBC-T563-E24G

Test Date(s):

August 30 - September 09, 2004

Test Type: | FCC Parts 22 & 24 EMC Measurements

FIELD STRENGTH OF SPURIOUS RADIATION - §24.238 (Continued)

D.3. MEASUREMENT DATA - PCS Band (Cont.)

Project Number: 072804-540aKBC Standard: FCC24.238
ceu'eCh Company: Itronix Test Start Date: 30-Aug-04
— Product: [X260+ with ACTT5 TestEnd Date: 8-Sep-04
Mobile Antenna Spurious Emissions
= &8 = Subelinied Power -
% g Asnfgr?n“;ugsge % Frequency Figgnsirc;igth SALS\E’?@ Af;}rp]jt\leenf];o Antenna Gain El?ggsfg;‘ EIRP Limit Ilargin PassiFail
&) {uncorrected)
m Hz dBuvim dBuy dBm dBi dBm dBrm™ dB

H 3 |Hom SNB267 512 114000 6447 3530 -41.69 4.40 -37.29 -13.00 24.29 PASS
H 3 |Hom SNE267 512 7402.00 5347 44.10 -49.87 8.98 -40.89 -13.00 27.89 PASS
H 3 |Hom SNE267 512 £000.00 54 51 44 50 -50.85 9.30 -41.55 -13.00 28.55 PASS
H | 3 |HomSNB267| 512 9252.00 5312 4110 -48.70 9.05 -39.64 -13.00 26.64 PASS
H 1 |Horn SNE267 512 17992.00 67 54 4570 -41.33 7.94 -33.29 -13.00 20.39 PASS
H 1 3160-09 512 19882.00 6152 4580 -38.54 1595 -22.59 -13.00 959 PASS
W 3 |Hom SNE26T 512 112900 6403 34.90 -43.18 435 -3584 -13.00 2584 PASS
W 3 |Hom SNE267 512 2454 00 5991 6280 -32.69 7.70 -24.99 -13.00 11.99 PASS
W 3 |Hom SNE267 512 7402.00 5687 47 .50 -43.99 8.98 -35.01 -13.00 220 PASS
YV | 3 |HomSNB267| 512 9252.00 5532 43.30 -48.14 9.05 -39.09 -13.00 26.09 PASS
W 1 |Horn SNE267 512 17976.00 67.19 4550 -39.24 5.01 -31.23 -13.00 18.23 PASS
v 1 3160-09 512 19706.00 6068 45.30 -39.36 15.88 -23.48 -13.00 1048 PASS
H 3 |Hom SNE26T 661 1898 00 6637 3370 -42.89 6.70 -36.19 -13.00 2319 PASS
H 3 |Hom SNE267 661 752000 52 56 42 90 -50.87 8.02 -41.95 -13.00 2895 PASS
H 3 |Hom SNE267 661 9402 .00 5217 40.10 -42.42 9.20 -33.22 -13.00 20.22 PASS
H | 3 |HomSNB267| 661 9706.00 5474 42.70 -45.95 9.55 -36.40 -13.00 2340 PASS
H 1 |Horn SNE267 661 17992.00 67 54 4570 -41.33 7.94 -33.39 -13.00 20.39 PASS
H 1 3160-09 661 19882.00 6152 45.90 -38.54 15.95 -2259 -13.00 9.59 PASS
W 3 |Hom SNE267 661 112900 6383 2470 -43.27 435 -35393 -13.00 2593 PASS
W 3 |Hom SNE267 661 7444 .00 5505 4550 -49.04 8.94 -40.09 -13.00 27.09 PASS
V| 3 |HomSNB267| 661 7522.00 5376 4410 -50.26 §.92 -41.34 -13.00 28.34 PASS
W 3 |Hom SNE267 661 9402 .00 5357 4150 -44.96 9.20 -35.76 -13.00 2276 PASS
v 1 |Horn SNE267| 661 17976.00 67.19 4550 -39.24 §.01 -31.23 -13.00 18.23 PASS
W 1 3160-09 661 19706.00 6063 4530 -39.36 1588 -23.48 -13.00 1048 PASS
H 3 |Hom SNE267 310 188800 6385 3170 -45.66 6.59 -39.07 -13.00 26.07 PASS
H 3 |Hom SNE267 310 245800 5442 57.30 -40.11 771 -32.40 -13.00 1940 PASS
H | 3 |HormSNB267| 810 382000 5246 50.00 -45.74 §.04 -37.71 -13.00 24.71 PASS
H 3 |Hom SNE267 310 763800 5329 4350 -50.68 9.01 -41 67 -13.00 2867 PASS
H | 3 |HormSNB267| 810 9550.00 5361 41.50 -46.77 9.36 -37.41 -13.00 24.41 PASS
H 1 |Horn SNE267 310 17992.00 67 54 4570 -41.33 7.94 -33.29 -13.00 20.39 PASS
H 1 3160-09 510 19882.00 6152 4590 -38.54 15.95 -2259 -13.00 9.59 PASS
W 3 |Hom SNE267 810 1107 .00 7207 4370 -34.60 424 -3037 -13.00 17.37 PASS
1 3 |Hom SNE267 310 382000 6416 6170 -33383 8.04 -2579 -13.00 12.79 PASS
W 3 |Hom SNEB267 310 3822.00 6566 £63.20 -32.28 8.04 -24.24 -13.00 11.24 PASS
W 3 |Hom SNE267 810 9550.00 5381 4170 -49.93 9.36 -A057 -13.00 2757 PASS
W 1 |Hom SNE267 310 17976.00 67.19 4550 -39.24 8.01 -31.23 -13.00 18.23 PASS
W 1 3160-09 810 19706.00 60 63 4530 -39.36 1588 -2348 -13.00 1048 PASS

INote:

Horn Antenna used for substitution

All applicable frequency ranges were investigated up to the carrier tenth harmonic and any significant emissions or noise floor level reported for each range

Formulae:

Limit = 43 + 10"log{Fundamental Power Leveal, in watts) below the Fundamental peak power gives -13 dBm

EIRP Level (dBm) = Power applied to Antenna {(dBm) + Antenna Gain (dB}

Margin (dB) = Limit {dBm) - Level {dBm)

Applicant: Itronix Corporation Model:

IX260PNL3AC775

| Fccip:

KBCIX260PNL3AC775

Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g)
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Celltech

Testing and Engineering Services Lak

Test Report S/N:

100504KBC-T563-E24G

Test Date(s):

August 30 - September 09, 2004

Test Type:

FCC Parts 22 & 24 EMC Measurements

FIELD STRENGTH OF SPURIOUS RADIATION - §22.917 (Continued)

D.3. MEASUREMENT DATA - Cellular Band

Project Number: 072804-540aKBC Standard: FCC22.917
Celhah Company: Itronix Test Start Date: 30-Aug-04
bt Product: X260+ with ACTTS Test End Date: 8-Sep-04
Swivel Dipole Antenna Spurious Emissions
=| 3 - - Sl Power o
§ § Aif:;ﬁ;ﬁ;ge é Frequency Fégrrset:;igm SALS\Lg?a\ A;ﬁl;igo Antenna Gain EERrgsf;g‘ ERPF Limit Margin PassiFail
O {uncorrected)
m IHz dBuv/m dBuY dBm dBi dBm dBm” dB

H 3 B 3121C 128 847.20 5348 3290 -3783 157 -36.26 -13.00 2326 PASS
H 3 |Horn SMB267 128 1777.00 5394 3230 -4554 548 -39.06 -13.00 2606 PASS
H 3 |Horn SN6267 128 4946 00 51.19 4610 -50.37 561 4176 -13.00 2876 PASS
W 3 B 3121C 128 813.20 60.90 36.00 -31.00 1.11 -2989 -13.00 16.89 PASS
v 3 |Horn SMB267 128 1030.00 5331 3450 -4391 385 -40.06 -13.00 2706 PASS
W 3 |Horn SN6267 128 2428.00 56.60 5960 -3545 764 2781 -13.00 1481 PASS
H 3 B 3121C 190 815.20 56.24 3120 -39.96 1.14 -38.82 -13.00 2582 PASS
H 3 |Horn SMNB267 190 1674.00 65.24 37.10 1056 637 -34.19 -13.00 2119 PASS
H 3 |Horn SN6267 190 2418.00 52.66 5570 -41.40 782 -33.78 -13.00 2078 PASS
H 3 |Horn SN6267 190 7528.00 53.16 4350 -50.71 892 4179 -13.00 2879 PASS
H 3 |Horn SMB267 190 §366.00 5244 4190 -52332 930 -4307 -13.00 3002 PASS
W 3 B 3121C 190 811.00 5365 28380 -3847 108 -3740 -13.00 2440 PASS
v 3 |Horn SMB267 190 1954 00 6655 3410 -42 337 565 -3567 -13.00 2287 PASS
W 3 |Horn SN6267 190 2422.00 5368 5170 -34.96 7683 2733 -13.00 1433 PASS
W 3 |Horn SMNB267 190 5020.00 5448 4920 4752 380 -35.92 -13.00 2592 PASS
W 3 |Horn SMN6267 190 §365.00 52.85 4230 5285 9.30 335 -13.00 3035 PASS
H 3 B_3121C 251 81020 5013 2530 -4510 106 -44.03 -13.00 3103 PASS
H 3 |Hom SNB267| 251 1565.00 59.97 2930 4922 527 -42.96 -13.00 2996 PASS
H 3 |Horn SMB267 251 2418.00 51.86 54 90 -43 80 762 -36.18 -13.00 2318 PASS
H 3 IHorn SNB267 251 T640 00 53.08 4330 5245 901 A3 44 -13.00 3044 PASS
H 3 |Hom SNB267| 251 5490.00 51.59 40,90 -53.00 930 4370 -13.00 3070 PASS
W 3 B 3121C 251 54240 5348 2790 40,24 151 3873 -13.00 2573 PASS
W 3 |Hom SNB267| 251 1698.00 7165 4040 -37.33 540 -30.94 -13.00 1794 PASS
W 3 |Homn SMB267| 251 2428.00 55.80 5880 -35.35 764 -30.71 -13.00 17.71 PASS
W 3 |Homn SNB267| 251 5094.00 54.23 4580 -50.02 860 4142 -13.00 2542 PASS
v 3 |Horn SMB267 251 T638.00 5389 44 10 -51.90 9.01 -472 89 -13.00 2989 PASS

Mote:

Formulae:

Dipole Antenna used for substitution 1000 MHz and below, Horn Antenna used for substitution above 1000 MHz
All applicable frequency ranges were investigated up to the carrier tenth harmaonic and any significant emissions or noise floor level reported for each range.

Limit = 43 + 10%log{Fundamental Power Level, in watts) below the Fundamental peak power gives -13 dBm
ERP Level (dBm) = Power applied to Antenna (dBm) + Antenna Gain (dBi) - 2.14
tiargin (dB) = Limit (dBm) - Level (dBm)

Applicant: Itronix Corporation

Model:

IX260PNL3AC775

| Fccip:

KBCIX260PNL3AC775

Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g)
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Celltech
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Test Report S/N:

100504KBC-T563-E24G

Test Date(s):

August 30 - September 09, 2004

Test Type:

FCC Parts 22 & 24 EMC Measurements

FIELD STRENGTH OF SPURIOUS RADIATION - §22.917 (Continued)

D.3. MEASUREMENT DATA - Cellular Band (Cont.)

Project Number: 072804-540aKBC Standard: FCC22 917
&lhﬂh Company: Itronix Test Start Date: 30-Aug-04
i Product: X260+ with ACTTS Test End Date: 8-Sep-04
Mobile Antenna Spurious Emissions
= | _ Substituted EEnER
§ § Agn’isg;ug;;e % Frequency Figgrrsetf;igth SALS\E\E‘ A,E&Liﬁgo Antenna Gain EERESLS;S; ERF Limit Margin PassiFail
O {uncorrected)
m WHz dBuVv/im dBuY dBm dBi dBm dBm* dB

H 3 B 3121C 128 84160 6127 3570 -3557 150 -3407 -13.00 2107 PASS
H 3 |Horn SN6267| 128 1992.00 55.75 3310 -55.15 569 -48 46 -13.00 3546 PASS
H 3 |Horn SMB267 128 7418.00 5454 4510 -47 88 397 -3891 -13.00 2591 PASS
H 3 |Hom SNB267| 128 7928.00 5530 4530 5077 924 153 -13.00 2853 PASS
W 3 B _3121C 128 925.80 4730 2050 4818 198 6,19 -13.00 3319 PASS
W 3 |Hom SNB267| 128 1073.00 66.25 37.30 -39.96 407 -3590 -13.00 2290 PASS
W 3 |Homn SNGB267| 128 7416.00 5413 4470 -49 66 597 4069 -13.00 2769 PASS
v 3 |Horn SMB267 128 7510.00 54 .55 44 90 -4853 391 -3962 -13.00 26 62 PASS
H 3 B _3121C 190 827.00 51.13 2590 4412 132 4280 -13.00 2980 PASS
H 3 |Hom SNB267| 190 1122.00 52.01 3290 416 431 -39.85 -13.00 2685 PASS
H 3 |Horn SHG267 190 2390.00 56.94 60,10 -37.09 7.56 -29.53 -13.00 16.53 PASS
H 3 |Horn SN6267| 190 7528.00 53.16 4350 -5072 892 4179 -13.00 2879 PASS
v 3 B_3121C 190 82580 43910 23490 -43.00 131 -41 69 -13.00 2369 PASS
v 3 |Horn SMB267 190 1949 00 5392 3150 -A4 45 565 -37.80 -13.00 24 80 PASS
W 3 |Hom SNB267| 190 2454.00 5371 5160 -34.45 770 2675 -13.00 1375 PASS
W 3 |Hom SMB267| 190 7530.00 52,78 43,10 -51.88 592 296 -13.00 2996 PASS
H 3 B_3121C 251 82740 50.14 2490 -4518 133 -4385 -13.00 3085 PASS
H 3 |Horn SN6267| 251 1988.00 56.92 3420 4248 569 -35.80 -13.00 22.80 PASS
H 3 |Horn SMB267 251 2418.00 5226 5530 -42 40 762 -3478 -13.00 2178 PASS
H 3 |Hom SNB267| 251 76358.00 53.09 43,30 -51.07 9.01 4205 -13.00 29.05 PASS
H 3 |Homn SMB267| 251 5490.00 51.39 40,70 5271 9.30 4341 -13.00 3041 PASS
Y 3 B 3121C 251 92440 5875 3200 -37.04 2.01 -35.02 -13.00 2202 PASS
W 3 |Homn SNB267| 251 1886.00 74.14 4200 -55.09 559 -48.50 -13.00 3550 PASS
v 3 |Horn SMB267 251 T638.00 52 69 4290 -5233 9.01 -4337 -13.00 3032 PASS
W 3 |Hom SNB267| 251 7940.00 5553 4550 -51.03 925 4178 -13.00 2578 PASS

Mote:

Formulae:

Dipole Antenna used for substitution 1000 MHz and below, Horm Antenna used for substitution above 1000 MHz
All applicable frequency ranges were investigated up to the carrier tenth harmonic and any significant emissions or noise floor levsl reported for each rangs

Limit = 43 + 10%log{Fundamental Power Level, in watts) below the Fundamental peak power gives -13 dBm
ERP Level (dBm) = Power applied to Antenna (dBm) + Antenna Gain (dBi) - 2.14
tiargin (dB) = Limit (dBm) - Levsl (dBm)

Applicant: Itronix Corporation

Model:

IX260PNL3AC775

| Fccip:

KBCIX260PNL3AC775

Rugged Laptop PC with internal GSM GPRS/EDGE Modem and co-located WLAN (802.11b/g)
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